

Test Verification of Conformity

Verification Number: 201105008-SHF-VOC001

On the basis of the tests undertaken, the sample<s> of the below product have been found to comply with the requirements of the referenced specification<s>/standard<s> at the time the tests were carried out. This verification is part of the full test report<s> and should be read in conjunction with it <them>.

Applicant Name & Address:	Qingdao Bright Building Materials Co., Ltd. C818, Qingdao Plaza, No.139 Wuxing Road, Qingdao City, Shandong Province, China.
Product Description:	Retractable screen window
Ratings & Principle Characteristics:	Resistance to wind loads: Class 1 Operating effort: Class 2 Mechanical Endurance: Class 1 Resistance to corrosion: Class 2
Models/Type References:	SMT-R-002 (160cm X 170cm; 60cm X 150cm)
Brand Names:	/
Specification<s>/Standards:	EN 13561:2015 External blinds and awnings—Performance requirements including safety
Verification Issuing Office Name & Address:	Intertek Testing Services Shenzhen Ltd. Shanghai Fengxian Branch Plant 5, No. 6958 Daye Road, Fengxian District, Shanghai, China
Date of Tests:	09-11-2020 ~ 03-12-2020
Test Report Number(s):	201105008SHF-001



Signature

Name: Fred Bao

Position: Assistant Technical Manager

Date: 04/12/2020

This Verification is for the exclusive use of Intertek's client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this Verification. Only the Client is authorized to permit copying or distribution of this Verification. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test/inspection results referenced in this Verification are relevant only to the sample tested/inspected. This Verification by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.